

COMPANY NAME : Gas pipe lines

SAMPLE RECEIVING DATE : SMPLE CODE : RAL - 9016

RESULT ISSUING DATE : 22/8/1381 COATING TYPE : polly urethane top coat

No	TEST TITLE	RESULT	ACCEPTABLE RANGE	DETAILS/ NOTES
1	COLOR	white		
2	S.C. by weight	60.2		
3	S.P. Gr.	1.2		
4	Dry to touch	1 $\frac{1}{3}$ hrs		
5	Dry hard	7 days		
	D.F.T			
7	Theoretical coverage			
8	GLOSS	91		
9	Adhesion	5 B		
10	Hardness test			
11	Bending test	OK		
12	Impact test	OK		
13	Salt fog	passed		
14	Humidity test	Passed		
15	Temp. test			
16	Grind	10M		
17	Viscosity	100"	MP4	

REMARKS : The results issued herein should not taken as permanent and unchanging
They correspond directly to the batch or lot represented by the sample submitted.

Note : This top coat is suitable for use .

Tested by : R. Aghili *Aghili*